
5C HP 10-04 Form H-7212-P
Rev. 4

ISO 46
PARTS LIST

SCR 10-17-19Hannay Reels, Inc., 553 State Route 143
Westerlo, NY 12193-0159
Telephone 518-797-3791 • Toll Free 1-877-GO-REELS (467-3357)
FAX 1-800-REELING (733-5464)
INT’L FAX (518) 797-3259
Website: www.hannay.com
E-mail: reels@hannay.com

Hannay ISO Parts Lists are available
at www.hannay.com



PARTS LIST
ISO 46

SCR 10-17-19

Drawing No. Description PART NUMBER Quantity
1 Frame Assembly, Portable .................................................................. 9906.0752 1
1 Frame Assembly, Permanent Mount................................................... 9906.0751 1
2 Back Disc, 16-1/2” Diam. .................................................................... 9903.5216 1
3 Drum, 10-1/2” Dia. x 6” Lg .................................................................. 9905.3341 1
4 Front Disc, 16-1/2” Dia........................................................................ 9903.5216 1
5 EH-936 Disc Washer w/ Bearing ........................................................ 9955.0175 1
6 1” ID x 2” OD Ball Bearings ................................................................ 9902.3400 2
7 Plastic Drum Insert (for 10-1/2” drum) ................................................ 9955.0022 1
8 Ratchet Wheel w/ Bearing .................................................................. 9955.0176 1
9 Spring Arbor, P64A-00100 .................................................................. 9922.0003 1
10 Hub ..................................................................................................... 9955.0071 1
11 Spring Motor (SCR) 1-1/2” Wide......................................................... 9921.0025 1
12 Spring Cover ....................................................................................... 9955.0055 1
13 Brush Holder ....................................................................................... 9955.0054 1
14 3 Conductor 30 Amp Collector Ring Assy, 1” ..................................... 9942.0327 1
15 Brush Harness, 30 Amps .................................................................... 9943.0065 3
16 1/8” Iron Spacer Pipe.......................................................................... 9955.0057 6
17 Ratchet Locking Assembly, A64A-00020 ............................................ 9922.0029 1
18 Cable, 12/3 SO (per foot) ................................................................... 9955.0135 1
19 15 Amp 3 Prong Male Plug................................................................. 9955.0082 1
20 Strain Relief, 3/4” Straight, FHC-1034................................................ 9955.0110 1
21 1/4”-20 Carriage Bolt w/ Nut ............................................................... 9904.0014 6
22 Hub Spacer ......................................................................................... 9954.0050 as needed
23 #10 x 1/2” Self Tap Phillips Hex Head Screw..................................... 9958.0001 4
24 5/16”-18 x 3/4” Thread Cutting Hex Head Bolt ................................... 9958.0055 4
25 1/4”-20 Nylon Lock Nut ....................................................................... 9904.6001 2
26 Locking Collar and Set Screw 1”, P28A-00010 .................................. 9914.0351 1
27 1” Rubber Grommet ............................................................................ 9955.0032 1
28 1/4”-20 x 3/4” Hex Button Head Cap Screw ....................................... 9904.9001 2
29 1/4”-20 Spinlock Nut ........................................................................... 9904.6000 2
30 End Cap, 3/4” -16-18 .......................................................................... 9958.0060 2
31 1/4”-20 x 3” Long Slotted Head Screw ............................................... 9904.8008 2
32 3/8” Aluminum Spacer Pipe, 4-1/2” Long............................................ 9904.3200 6
33 1/4”-20 x 1/2” Set Screw..................................................................... 9958.0010 1

BE SURE TO SPECIFY COMPLETE MODEL NUMBER and SERIAL NUMBER OF REEL.
USE PART NUMBER!

When ordering parts

5C HP 10-04 H-7212-P
Rev. 4


